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Appendix A: Test Results of Conducted Test
Test Result of 20 dB Bandwidth

GFSK

Channel

Channel Frequency (MHz)

20 dB Bandwidth (kHz)

Result

Low Channel

2402

956.04

Pass

Middle Channel

2441

956.04

Pass

High Channel

2480

956.04

Pass
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Ref Level 20.00 d8m  Offset 3.85 d8 @ RBW 20 kHz Ref Level 20.00 dBm  Offset 3.85 0B @ RBW 30 kHz
o att 3008 SWT  63.2 ys @ VBW 100 kHz  Made Auto FFT o att 3008 SWT 63245 @ VBW 100kHz Mode Auto FFT
(@ 17K View @ 1Pk View
mi[1] 24.47 dBm| M1[1] 23.10 dBm)|
d 2.40152348 GHz| 4 2.44052348 GHz|
10 dém maf1] .20 dBm) 10 dem mar1] 2.79 dBm
s 2.40205090 GHz| o M3 2.44105090 GHz|
m dBm
D1 -4.200 dBrr = D1 -2.790 dBm i o
T Y f\ml\
-10 dB - -10 dem
A - i A
3 1 VAl
20d -20 dBr
¥
D2 -24.200 dem f”\ L D2 -22.790 dem A
-30 der - -30 dam ", + -
-40d \\‘“\ -40 dem A r’J
ad \ /" Y . ﬂ“' N s \W ”‘\,\
-50 dB ,\/ c -50 deém ~ ~
Yy |~ .
P ) - - N T
“50'dBm -50 dem
70 dBm > -70 dBm F2
F1 | F1 ‘
CF 2.402 GHz 1001 pts Span 3.0 MHz CF 2.441 GHz 1001 pts Span 3.0 MHz
Marker Marker
Type | Ref | Tre | X-valua | Y¥-value | _Function | Function Result | Type | Ref | Trc | X-valus | ¥-value | _Function | Function Result |
11 1 2,40152348 GHz -24.47 dBm M1 1 2,44052348 GHz -23.10 dBm
p2| M1 1 956.04 kHz 1.19 dg p2 M1 1 956.04 kHz 1.05 dB
13 1 2.4020505 GHz -4,20 dBm M3 1 2,4410505 GHz -2.73 dBm
™ i
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8DPSK

Channel Channel Frequency (MHz) | 20 dB Bandwidth (kHz) Result
Low Channel 2402 1324.68 Pass
Middle Channel 2441 1327.67 Pass
High Channel 2480 1330.67 Pass

Low Channel Middle Channel

Spectrum = Spectrum =
Ref Level 20.00 d8m  Offset 3.85 d8 @ RBW 20 kHz Ref Level 20.00 dBm  Offset 3.85 0B @ RBW 30 kHz
o ate 3008 SWT  63.2 ys @ VBW 100 kHz  Made Auto FFT o att 3008 SWT 63245 @ VBW 100kHz Mode Auto FFT
(@ 17K View @ 1Pk View
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Marker Marker
Type | Ref | Tre | X-valua | Y¥-value | _Function | Function Result | Type | Ref | Trc | X-valus | ¥-value | _Function | Function Result |
11 1 2,40132567 GHz -25.44 dBm M1 1 2,44032268 GHz -24.25 dBm
p2| M1 1 1.32468 MHz 0.92 d8 p2 M1 1 1.32767 MHz 1.49 dB
13 1 2.401982 GHz -5.27 dBm M3 1 2.440982 GHz -3.86 dBm
™ i
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™

Date: 24.5EP.2020 13:18:45




A TUVRheinland®

Prufbericht - Seite A3 von A11
Nr.: Test Report No. NN20TQ6G(P15C-B R/EDR) 001 Page A3 of A11

Test Result of Conducted Spurious Emissions, Tx Mode
GFSK

Low Channel Middle Channel
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o Att 3008 SWT  265ms @ VBW 300 kHz  Mode Auto Sweep o att 3008 SWT 265 ms @ VBW 300kHz  Mode Auto Sweep
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8DPSK

Low Channel

Middle Channel
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Test Result of Conducted Band Edge, Tx Mode

GFSK

Low Channel

High Channel
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Test Result of Hopping Band Edge
GFSK
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Test Result of Hopping Channel Separation

GFSK

Channel

Channel
Frequency
(MHz)

Adjacent
Channel
Separation
(MHz)

20 dB
Bandwidth
(kHz)
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Limit
(MHZz)

Result

2402

1.07

956.04

0.637

Pass

39

2441
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8DPSK

Channel

Channel
Frequency
(MHz)

Adjacent
Channel
Separation
(MHz)

20 dB
Bandwidth
(kHz)

Minimum
Limit
(MHZz)

Result

2402

1.00

1324.68 0.883

Pass

39

2441

1.00

1327.67 0.885
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Test Result of Number of Hopping Frequency

Frequency Range

Measured Quantity of
Hopping Channel

Limit Result

2400 to 2483.5 MHz

79

Pass

GFSK

2400 MHz ~ 2441.5 MHz

2441.5 MHz ~ 2483.5 MHz

Spectrum
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8DPSK
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Test Result of Dwell Time

GFSK

Data Mode

Number of transfer in a
31.6 (79Hopping*0.4s)

Package

(msec)

transfer time

Dwell time

(s)

Limit

Result
(s)

1DH5

18 (times / 5 sec) * 6.32 =
113.76 times

2.91

0.3310416
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2D dBy 7 1 1 | ‘ ! UL ‘
b 30 dBm
40 dem
S0 dam:
0
CF 2.441 GHz 1001 pts 500.0 ms/ CF 2.441 GHz 1001 pts 500.0 ps/
- - —
[T IR
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8DPSK

Data Mode

Number of transfer in a
31.6 (79Hopping*0.4s)

Package
transfer time
(msec)

Dwell time

(s)

3DH5

16 (times / 5 sec) * 6.32 =
101.12 times

2.925

0.295776

Limit
Result
(s)
04 Pass

Date: 24.SEP.2020 13:11:58

Spectrum = =
Ref Level 20.00 dBm  Offset 3.85 dB e RBW 100 kHz Ref Level 20.00 dBm  Offset 3.85 dB @ RBW 100 kHz
le att 30 dB @ SWT 55 @ VBW 300 kHz o att 30 d8 @ SWT 5ms @ VBW 300 kHz
SGL @140 vie W
@ LAP Clrw il 07 dBm
1.23500 ms|
10 dBm: [11 -3.08 dB|
10 b 2.92500 ms
od
0 dem
10deém
-10d |
20 dem 1
20 dB ‘
- 30 dBm | '\V‘ LB qu ”II T
-40 dp 40 dem
S0 dem
&0 dam | 4
[
CF 2.441 GHz 1001 pts 500.0 ms/ CF 2.441 GHz 1001 pts 500.0 ps/
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Appendix B: Test Results of Radiated Spurious Emissions & Mains

Conducted Emission Test
Band Edges, 2.31GHz ~ 2.9GHz

GFSK
Low Channel (Horizontal) Peak Low Channel (Vertical) Peak

TUV Rheinland Taiwan Lid.

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenliao, , Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.) No. 458-18, Sec 2, Fer Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:+886-2172-1322 Tel:+886-2172-1000 Fax:+886-2172-1322
= ® o ®
TUVRheinland TUVRheinland
120Level (dBuVim) Date: 2020-09-28 120Leve! (dBuVim) Date: 2020-09-28
110] 110)
90 90|

FCC Class B_PK

70] 70|
; J \ ; 1

FCC Class B_PK

A "
50| 50|
30 30|
10) 10|
2310 2400. 2500. 2600. 2700. 2800. 2900 2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
1 2341.e3 52.82 15.66 37.16 74.00 -21.18 104 279 Peak Horizontal 1 2337.14 52.7@ 15.54 37.16 74.e0 -21.30 394 119 Peak Vertical
2 * 2402.00 106.63 69.48 37.15 74.00 32.63 104 279 Peak Horizontal 2 * 2402.00 103.84 66.69 37.15 74.00 29.84 394 119 Peak Vertical
3 2753.33 54.31 16.24 38.07 74.00 -19.69 164 279 Peak Horizontal 3 2516.3 54.37 16.63 37.74 74.00 -19.63 394 119 Peak Vertical
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GFSK

Low Channel (Horizontal) Average

Low Channel (Vertical) Average

TUV Rheinland Taivan Ltd.

No, 458-18, Sec 2. Fenliao, , Linkou | New Taipei City 244, Taiwan(R.0.C.)
886-2172-1000 Fax:-886-2172-1

TOVRheinland

Level (dBuV/m) Date: 2020-09-28

120
10|
90)
FCC Class B_PK
70)
50)
1 '
30
10|
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 2369.71 39.96 2.80 37.16 54.00 -14.04 104 279 Average Horizontal
2 * 2402.00 106.19 69.84 37.15 54.00 52.19 104 279 Average Horizontal
: | 2795.57 41.13 3.1 38.12 54.80 -12.87 104 279 Average Horizontal

TOVRheinland

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

No. 45! .. New Taipei City 244, Taiwan(R.0.C.)

W

Level (dBuV/m)

Date: 2020-09-28

12
110|
90|
FCC Class B_PK
70,
50| J
30|
10,
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
2324.99 39.45 2.31 37.14 54.00 -14.55 394 119 Average  Vertical
2402.00 103.39 66.24 37.15 54.00 49.39 394 119 Average  Vertical
2792.74 40.99 2.87 38.12 54.00 -13.01 394 119 Average  Vertical
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GFSK

High Channel (Horizontal) Peak

High Channel (Vertical) Peak

TUV Rheinland Taivan Ltd.

No, 458-1 oc 2, Fenliao. , Linkou | New Taipei City 244, Taiwan(R.0.C.)
I 886-2172-1000 Fax:-886-2172-1
. ®
TOVRheinland
420Level (dBuVim) Date: 2020-09-28
10|
90)
FCC Class B_PK
70)
1 J ;
50)
30
10|
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 2322.15 52.92 15.78 37.14 74.00@ -21.08 338 187 Peak Horizontal
2 * 2480.00 106.43 68.87 37.56 74.00 32.43 338 187 Peak Horizontal
: | 2487.94 55.29 17.69 37.60 74.00 -18.71 338 187 Peak Horizontal

TOVRheinland

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

No. 45! ., Nex Taipei City 244,

Taiwan(R. 0.C.)

W

Level (dBuV/m)

Date: 2020-09-28

12
110|
90|
FCC Class B_PK
70,
: 1
50|
30|
10,
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
2377.26 53.41 16.25 37.16 74.00 -20.59 301 202 Peak Vertical
2480.00 103.75 66.19 37.56 74.00 29.75 301 202 Peak Vertical
2819.64 54.50 16.39 38.11 74.00 -19.50 301 202 Peak Vertical
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GFSK

High Channel (Horizontal) Average

High Channel (Vertical) Average

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenliao, . Linkou |

2, Fenliao, , | New Taipei City 244
886-2172-1000 Fax:-886-2172-1

Taiwan(R. 0.C. )

TOVRheinland

1,,‘Level (dBuV/im) Date: 2020-09-28

10
90|
FCC Class B_PK
70)
50)
1 La
30)
10
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 2311.77 39.44 2.31 37.13 54.00 -14.56 338 187 Average Horizontal
2 * 2480.00 106.00 68.44 37.56 54.00 52.00 338 187 Average Horizontal
: | 2483.50 42.53 4.96 37.57 54.00 -11.47 338 187 Average Horizontal

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenli

.. New Taipei City 244, Taivan(R.0.C.)

TOVRheinland

W

Level (dBuV/m)

12 Date: 2020-09-28
110|
90|
FCC Class B_PK
70,
50|
1 L
30|
10,
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
2333.95 39.49 2.34 37.15 54.00 -14.51 301 202 Average  Vertical
2480.00 103.31 65.75 37.56 54.00 49.31 301 202 Average  Vertical
2483.50 41.36 3.79 37.57 54.00 -12.64 301 202 Average  Vertical
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8DPSK

Low Channel (Horizontal) Peak

Low Channel (Vertical) Peak

TUV Rheinland Taivan Ltd,
No. 4% 8, Sec 2, Fenl Linkou Dist., New Taipei City 244, Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322
TOVRheinland
4agLevel (@BuVim) Date: 2020-09-28
110)
90
FCC Class B_PK
70
1 o
50
30
10
2310 2400, 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
Az dBuv/m  dBuV  dB/m dBuv/m  d8  cm  deg
1 2386.82 52.81 15.66 37.15 74.00 -21 2 188 Peak Horizontal
2% 2402.00 107.77 70.62 37.15 74.00 33 320 188 Peak Horizontal
3 2872.74 54.17 16.11 38.06 74.00 -19. 20 188 Peak Horizontal

TOVRheinland

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenliao,
Tel:-886-2172-1000 Fax:-88f

nkou Dist., New Taipei City 244, Taiwan(R.0.C.)

st.
9172-1392

120Level (dBuVim) Date: 2020-09-28
110
90|
FCC Class B_PK
70
50
30
10
2310 2400. 2500. 2600. 2700 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase HNote
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
2362.86 52.82 15.66 37.16 74.00 -21.18 316 233 Peak Vertical
2402.00 105.13 67.98 37.15 74.60 31.13 316 233 Peak Vertical
2800.64 54.35 16.22 38.13 74.00 -19.65 316 233 Peak Vertical
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8DPSK

Low Channel (Horizontal) Average

Low Channel (Vertical) Average

TUV Rheinland Taivan Ltd.

No. 458-18, Sec liao, , Linkou |

2, Fenliao, , | New Taipei City 244
886-2172-1000 Fax:-886-2172-1

TOVRheinland

Taiwan(R. 0.C. )

TOVRheinland

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

No. 45! .. New Taipei City 244, Taiwan(R.0.C.)

Level (dBuV/m) Date: 2020-09-28

120
10|
90)
FCC Class B_PK
70)
50)
N
30
10|
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 2388.71 40.29 3.15 37.14 54.00 -13.71 32 188 Average Horizontal
2 * 2402.00 103.43 66.28 37.15 54.00 49.43 320 188 Average Horizontal
: | 2804.89 41.00 2.88 38.12 54.00 -13.00 320 188 Average Horizontal

W

12 Level (dBuV/m) Date: 2020-09-28
110|
90|
FCC Class B_PK
70,
50|
1A
30|
10,
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
2387.41 39.74 2.59 37.15 54.00 -14.26 316 233 Average  Vertical
2402.00 100.81 63.66 37.15 54.00 46.81 316 233 Average  Vertical
2799.70 41.22 3.9 38.13 54.00 -12.78 316 233 Average  Vertical
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8DPSK

High Channel (Horizontal) Peak

High Channel (Vertical) Peak

TUV Rheinland Taivan Ltd.

No. 458-18, Sec 2. Fenliao. , Linkou I
lel :=886-2172-1000 Fax:-886-2172-1

TOVRheinland

New Taipei City 24

Taiwan(R. 0.C. )

W

Level (dBuV/m)

Date: 2020-09-28

120
10|
90)
FCC Class B_PK
70)
Mo s
50)
30
10|
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
2340.80 53.06 15.90 37.16 74.00 -20.94 337 176 Peak Horizontal
2480.00 107.15 69.59 37.56 74.00 33.15 337 176 Peak Horizontal
2483.50 61.41 23.84 37.57 74.00 -12.59 337 176 Peak Horizontal

TOVRheinland

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

No. 45! ., Nex Taipei City 244,

Taiwan(R. 0.C. )

W

Level (dBuV/m)

Date: 2020-09-28

12
110|
90|
FCC Class B_PK
70,
b | e oAl
50|
30|
10,
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
2344.46 52.62 15.45 37.17 74.00 -21.38 301 203 Peak Vertical
2480.00 104.44 66.88 37.56 74.00 30.44 301 203 Peak Vertical
2483.70 58.17 20.60 37.57 74.00 -15.83 301 203 Peak Vertical
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8DPSK

High Channel (Horizontal) Average

High Channel (Vertical) Average

TUV Rheinland Taivan Ltd.

No. 458-18, Sec liao, , Linkou |

2, Fenliao, , | New Taipei City 244
886-2172-1000 Fax:-886-2172-1

TOVRheinland

Taiwan(R. 0.C. )

TOVRheinland

TUY Rheinland Taiwan Lid,
58-18, Sec 2, Fenl i

No. 45! .. New Taipei City 244, Taiwan(R.0.C.)

Level (dBuV/m) Date: 2020-09-28

120
10|
90)
FCC Class B_PK
70)
50)
1
30
10|
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 2310.83 39.63 2.50 37.13 54.00 -14.37 337 176 Average Horizontal
2 * 2480.00 102.85 65.29 37.56 54.00 48.85 337 176 Average Horizontal
: | 2483.50 43.84 6.27 37.57 54.00 -10.16 337 176 Average Horizontal

Level (dBuV/m) Date: 2020-09-28

12
110|
90|
FCC Class B_PK
70,
50|
1
30|
10,
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg
1 2310.83 39.62 2.49 37.13 54.00 -14.38 301 203 Average  Vertical
2 * 2480.00 100.15 62.59 37.56 54.00 46.15 301 203 Average  Vertical
3 2483.50 42.43 4.86 37.57 54.00 -11.57 301 203 Average  Vertical
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Spurious Emissions, Tx Mode, 9kHz ~ 30MHz

GFSK

Low Channel(Open) 9kHz~150kHz

Low Channel(Open) 150kHz~30MHz

TUV Rheinland Taiwan Ltd.
No. 458-18, Sec 2. Fe Linkou Dist., Nex Taipei City 244, Taiwan(R.0.C.)
Tel:-886-2172-1000 Fax:+886-2172-1322
TOVRheinland
430Level (dBuvim) Date: 2020-09-28
120)
FCC Class B_PK
100|
1
80 2
3
4
60
vl A "y "
40)
20
0.009 015
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MAz dBuV/m  dBuV  d8/m dBuV/m a8 cm  deg
1 0.01 84.14 5.19 78.95 127.67 -43.53 100 175 QP Open
2 ©.02 74.77 2.31 72.46 121.38 -46.61 100 132 QP Open
3 0.04 63.64 1.02 67.62 115.60 -46.96 100 344 QP Open
a ©.06 62.14 -1.23 63.37 111.73 -49.59 160 205 QP Open
H ©.09 57.77 -2.81 60.58 108.67 -50.90 100 91 QP Open
5 ©.13 55.56 -1.87 57.43 105.23 -49.67 100 324 QP Open

TOVRheinland

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenliao,
Tel:-886-2172-1000 Fax:-88f

nkou Dist. . New Taipei City 244, Taiwan(R.0.C.)
9179-1399

ENC SIS

Level (dBuV/m) Date: 2020-09-28

13
120|
100|
80)
60
. 4
T K

40| B
20

015 3. 5 7. 9 M. 13 15 7. 19. 21 23. 25. 27. 29.30

Frequency (MHz)
Read Limit Over APos TPos

Freq Level Level Factor Line Limit Remark Pol/Phase HNote

MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg

©.20 66.35 12.77 53.58 101.68 -35.33 100 167 QP Open

2.94 49.83 11.59 38.24 69.50 -19.67 100 259 QP Open

8.92 49.20 11.40 37.80 69.50 -20.30 100 199 QP Open

14.62 50.13 12.51 37.62 69.50 -19.37 100 112 QP Open

19.61 49.32 12.99 36.33 69.50 -20.18 100 249 QP Open

28.13 48.23 12.86 35.37 69.50 -21.27 100 305 QP Open
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GFSK

Low Channel(Close) 9kHz~150kHz

Low Channel(Close) 150kHz~30MHz

TUV Rheinland Taiwan Ltd.
No. 458-18, Sec 2. Fe Linkou Dist., Nex Taipei City 244, Taiwan(R.0.C.)
Tel:-886-2172-1000 Fax:+886-2172-1322
TOVRheinland
430Level (dBuvim) Date: 2020-09-28
120)
FCC Class B_PK
100|
1
80
2
60 v
40|
20
0.009 015
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MAz dBuV/m  dBuV  d8/m dBuV/m a8 cm  deg
1 0.01 82.95 4.12 78.83 127.57 -44.62 100 224 QP Close
2 ©.04 66.87 ©0.52 66.35 114.56 -47.69 100 228 QP Close
3 ©.06 63.30 -0.38 63.68 112.67 -48.77 100 360 QP Close
a ©.08 60.20 -1.12 61.32 109.60 -49.40 100 353 QP Close
H ©.11 56.99 -1.71 58.61 106.69 -49.79 100 119 QP Close
5 0.15 55.17 -1.30 56.47 104.19 -49.62 100 240 QP Close

TOVRheinland

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenliao,
Tel:-886-2172-1000 Fax:-88f

nkou Dist. . New Taipei City 244, Taiwan(R.0.C.)
9179-1399

ENC SIS

430Level ([dBuVim) Date: 2020-09-28
120|
100|
80)
60]
4
. "
K

40| B
20

015 3. 5 7. 9 M. 13 15 17. 19. 21 23. 25 27. 29.30

Frequency (MHz)
Read Limit Over APos TPos

Freq Level Level Factor Line Limit Remark Pol/Phase HNote

MHz dBuv/m  dBuV  dB/m dBuV/m ds cm  deg

©.22 66.64 13.66 52.98 100.92 -34.28 100 305 QP Close

3.56 50.15 11.87 38.28 69.50 -19.35 100 336 QP Close

11.31 50.10 12.87 37.23 69.50 -19.40 100 104 QP Close

17.91 49.35 12.48 36.87 69.50 -20.15 100 267 QP Close

21.34 48.75 12.75 36.00 69.50 -20.75 100 63 QP Close

27.74 47.88 12.98 34.90 69.50 -21.62 100 98 QP Close
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Spurious Emissions, Tx Mode, 30MHz ~ 1GHz

GFSK

S003ATU0500060

Low Channel (Horizontal)

Low Channel (Vertical)

d.

TUV Rheinland Taiwan Lt
Xo. 458-18, Sec 2. Fenl iao,

Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
-2172-1322

TOVRheinland

opLevel (dBuVim) Date: 2020-09-28

70|
60|
FCC Class B_PK
50| P
I
40| 7
2 Py
30 4 s L
LL
20 ey T
10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cm  deg

11! 36.69 35.81 43.e4 -7.23 40.00 -4.19 149 360 QP horizontal
2 51.63 31.e7 37.10 -6.03 40.00 -8.93 200 205 QP horizontal
3 216.73 24.03 32.42 -8.39 46.00 -21.97 200 % QP horizontal
4 448.17 26.44 28.65 -2.21 46.00 -19.56 140 360 QP horizontal
H 656.62 29.64 28.90 ©0.74 46.00 -16.36 100 172 QP horizontal
6 845.87 32.75 29.31 3.44 46.00 -13.25 300 150 QP horizontal

TOVRheinland

TUV Rheinland Taiwan Lid.
-18, Sec 2. Fenliao. , |
2172-1000 Fa

It .New Taipei City 244, Taiwan(R.0.C.)

qqLevel (dBuVim)

Date: 2020-09-28

70,
60|
FCC Class B_PK
50| 1‘
40|
Lol
30, vy
3 4
20|
10,
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuV  dB/m dBuV/m ds cn  deg

1! 37.e8 39.22 46.41 -7.19 40.e0 -0.78 100 157 QP vertical
2!  51.63 36.66 42.69 -6.03 40.00 -3.34 100 47 QP vertical
3 162.41 22.43 28.36 93 43.50 -21.07 400 191 QP vertical
4 387.06 24.94 28.27 -3.33 46.00 -21.86 400 314 QP vertical
H 625.87 29.39 28.95 .44 46.00 -16.61 300 10P vertical
6 854.60 32.24 28.73 3.51 46.00 -13.76 100 127 QP vertical
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GFSK

S008ACMO0500100

Low Channel (Horizontal)

Low Channel (Vertical)

TUV Rheinland Taiwan Lid
N 158-18, Sec 2. Fenliao, . Linkou Dist, . New Taipei City 244
Tel:+886-2172-1000 Fax:+886-2172-1322
TOVRheinland
aoLevel (dBuVim) Date: 2020-11-20
70
60
FCC Class B_PK
- I
30 .
2 .
1 3 4 o
20 L
10
30 100. 200  300.  400. _ 500.  600.  700.  800.  900. 1000
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
Wiz dBuv/m dBuV  dB/m dBuv/m  dB  cm  deg
1 52.99 22.53 30.06 -7.53 40.00 -17.47 400 117 QP horizontal
2 138.54 26.49 34.52 -8.03 43.50 -17.01 200 83 QP horizontal
3 191.99 22.65 32.47 -9.82 43.50 -20.85 100 120 QP horizontal
4 338.56 24.25 29.95 -5.7@ 46.00 -21.75 400 241 QP horizontal
5 514.32 26.23 29.11 -2.88 46.00 -19.77 300 136 QP horizontal
6 745.76 30.89 29.87 1.82 46.00 -15.11 3ee 353 QP horizontal

TV Rheintand Taisan Lid,
No. 458

8 ¢ 2. Fenliao, . Linkou Dist, . New Taipei ( 244, Taiwan(R,0.C.)
Tel:+886-2172-1000 Fax:+B86-2172-1322
TOVRheinland

ooLevel (dBuVim) Date: 2020-11-20

70)

60

FCC Class B_PK
I
50 I
40
4 s
3 5 2 )
20| i
s
10)
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
M dBuVv/m dBuv dB/m dBuv/m dB cm deg

1 52.31 26.0@ 33.47 -7.47 40.00 -14.00 1ee 339 QP vertical
2 134.86 25.57 34.03 -8.46 43.50 -17.93 100 54 QP vertical
3 301.60 22.55 28.95 -6.40 46.00 -23.45 300 356 QP vertical
4 456.70 25.97 29.63 -3.66 46.00 -20.03 100 361 QP vertical
s 728.48 31.57 30.90 9.67 46.00 -14.43 300 58 QP vertical
6 869.85 32.89 30.21 2.68 46.00 -13.11 315 360 QP vertical
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Spurious Emissions, Tx Mode, 1GHz ~ 26.5GHz

GFSK

Low Channel (Horizontal)

Low Channel (Vertical)

TOVRheinland

TUV Rheinland T

15818, Sec 2, Fenl iao, ko
886-2172-1000 Fax:-886-2172-1

wan Ltd,

inkou I

New Taipei City 244, Taiwan(R.0.C.)

Level (dBuV/m)

Date: 2020-09-28

120
10|
90)
FCC Class B_PK
70)
3
50 |- = 2
30
10|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 4804.00 41.99 51.43 -9.44 74.00 -32.01 100 109 Peak horizontal
2 7206.00 45.05 51.87 -6.82 74.00 -28.95 1ee 139 Peak horizontal
3 12010.00 52.49 52.55 -0.86 74.80 -21.51 105 310 Peak horizontal
4 12010.00 42.17 42.23 -0.86 54.00 -11.83 105 310 Average horizontal

TOVRheinland

TUV Ri
45

heinland Taiwan Lid,
58-18, Sec 2. Fenl

. Fen
72-1000 Fax

Fer .. New Taipei City 244, Taivan(R.0.C.)

auswN R

Level (dBuV/m)

Date: 2020-09-28

12
110|
90|
FCC Class B_PK
70| |
5
501 - 4 4
30|
10,
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cn  deg
4804.00 44.44 53.88 -9.44 74.00 -29.56 300 116 Peak vertical
7206.00 51.32 58.14 -6.82 74.00 -22.68 329  Peak vertical
7206.00 45.56 52.38 -6.82 54.00 -8.44 329 © Average  vertical
9608.00 44.17 48.41 -4.24 74.00 -20.83 400 295 Peak vertical
12010.00 51.52 51.58 -0.06 74.00 -22.48 112 65 Peak vertical
12010.00 40.84 40.90 -0.06 54.00 -13.16 112 65 Average  vertical
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GFSK

Middle Channel (Horizontal)

Middle Channel (Vertical)

TOVRheinland

TUV Rheinland Taiwan Lid.
No, 458-18, Sec 2. Fenliao, , Linkou |
lel :=886-2172-1000 Fax:-886-2172-1

New Taipei City 24

Taiwan(R. 0.C. )

Level (dBuV/m)

TOVRheinland

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

No. 45! ., Nex Taipei City 244,

Taiwan(R. 0.C.)

8 Date: 2020-09-28
110
90
FCC Class B_PK
70
s0[ |- 1 2 3
30
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
MHz dBuV/m  dBuV  dB/m dBuV/m dB cm deg
1 4882.00 44.71 54.01 -9.30 74.00 -29.29 300 105 Peak horizontal
2 7323.00 44.71 51.41 -6.70 74.00 -29.29 300 105 Peak horizontal
3  12205.00 45.72 45.31 ©.41 74.00 -28.28 1ee 15 Peak horizontal

LRSI

Level (dBuV/m)

12 Date: 2020-09-28
110|
90|
FCC Class B_PK
70| |
2
50[ | 1 4 5
30|
10,
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cn  deg
4882.00 47.04 56.34 -9.30 74.00 -26.96 400 134 Peak vertical
7323.00 50.60 57.30 -6.70 74.00 -23.40 360 360 Peak vertical
7323.00 44.65 51.35 -6.70 54.00 -9.35 360 360 Average  vertical
9764.00 45.14 49.01 -3.87 74.00 -28.86 300 288 Peak vertical
12205.00 45.55 45.14 0.41 74.00 -28.45 300 55 Peak vertical
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GFSK

High Channel (Horizontal)

High Channel (Vertical)

TOVRheinland

TUV Rheinland Taiwan Ltd.
458-18, Sec 2.

Fenliao, , Linkou
886-2172-1000 Fax:-886-2172-1

New Taipei City 244

Taiwan(R. 0.C. )

420Level (dBuvim)

Date: 2020-09-28

10|
90)
FCC Class B_PK
70| [
50/ | = 2
30
10|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 4960.00 43.96 53.29 -9.13 74.00 -30.04 100 265 Peak horizontal
2 7440.00 45.08 51.78 -6.70 74.00 -28.92 400 319 Peak horizontal

TOVRheinland

No, 451

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

.. New Taipei City 244

Taiwan(R. 0.C.)

Level (dBuV/m)

11 Date: 2020-09-28
10|
90|
FCC Class B_PK
70| |
50| - 1 2 3
30|
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cn  deg
1 4960.00 46.05 55.18 -9.13 74.00 -27.95 300 123 Peak vertical
2 7440.00 47.79 54.49 -6.70 74.00 -26.21 286 © Peak vertical
3 9920.00 45.40 49.04 -3.64 74.00 -28.60 300 33 Peak vertical
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8DPSK

Low Channel (Horizontal)

Low Channel (Vertical)

TUV Rheinland Taivan Ltd.

No. 458-18, Sec liao, , Linkou |

2, Fenliao, , | New Taipei City 244
886-2172-1000 Fax:-886-2172-1

TOVRheinland

Taiwan(R. 0.C. )

Level (dBuV/m) Date: 2020-09-28

120
10|
90)
FCC Class B_PK
70)
3
50/ | > 2
30
10|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 4804.22 42.22 51.66 -9.44 74.00 -31.78 100 299 Peak horizontal
2 7206.00 44.80 51.62 -6.82 74.00 -29.20 250 268 Peak horizontal
3 12010.00 52.62 52.68 -0.86 74.80 -21.38 105 311 Peak horizontal
4 12010.00 41.63 41.69 -0.86 54.80 -12.37 105 311 Average horizontal

TOVRheinland

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

No. 45! .. New Taipei City 244, Taiwan(R.0.C.)

LRSI

Level (dBuV/m) Date: 2020-09-28

12
110|
90|
FCC Class B_PK
70| |
2
50| |- 1 4 5
30|
10,
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cn  deg
4804.00 44.16 53.60 -9.44 74.00 -29.84 300 265 Peak vertical
7206.00 51.32 58.14 -6.82 74.00 -22.68 329 360 Peak vertical
7206.00 42.81 49.63 -6.82 54.00 -11.19 320 360 Average  vertical
9608.00 44.64 45.88 -4.24 74.00 -29.36 300 275 Peak vertical
12010.00 47.19 47.25 -0.06 74.00 -26.81 100 76 Peak vertical
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8DPSK

Middle Channel (Horizontal)

Middle Channel (Vertical)

TOVRheinland

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenliao, . Linkou |
886-2172-

New Taipei City 244, Taiwan(R.0.C.)

2, Fenliao, , L
1000 Fax:-886-2172-1

TOVRheinland

Level (dBuV/m)

g Date: 2020-09-28
110
90
FCC Class B_PK
70
50 | 1 z 3
30
10
1000  4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase MNote
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 4882.00 42.36 51.66 -9.320 74.00 -31.64 1ee 299 Peak horizontal
2 7323.00 43.72 50.42 -6.70 74.00 -30.28 400 302 Peak horizontal
3 9764.00 43.22 47.09 -3.87 74.00 -30.78 100 187 Peak horizontal

TUV Rheinland Taiwan Lid.
No. 458-18, Sec 2. Fenli ., Nex Taipei City 244,

Level (dBuV/m)

12 Date: 2020-09-28
110|
90|
FCC Class B_PK
70| |
50 - 1 2 3
30|
10,
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cn  deg
1 4882.00 44.45 53.75 -9.30 74.00 -29.55 400 122 Peak vertical
2 7323.00 47.64 54.34 -6.70 74.00 -26.36 247 © Peak vertical
3 9764.00 44.20 48.16 -3.87 74.00 -29.71 300 276 Peak vertical

Taiwan(R. 0.C.)




Prifbericht - Nr.:

Test Report No.

NN20TQ6G(P15C-BR EDR) 001

A TUVRheinland"

Seite B18 von B20
Page B18 of B20

8DPSK

High Channel (Horizontal)

High Channel (Vertical)

TOVRheinland

TUV Rheinland Taiwan Lid.
158-18, Sec 2. Fenliao, , Linkou
886-2172-1000 Fax:-886-2172-1

New Taipei City 244

Taiwan(R. 0.C. )

TOVRheinland

Level (dBuV/m)

8 Date: 2020-09-28
10|
90)
FCC Class B_PK
70| [
50/ | = >
30
10|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 4960.00 43.02 52.15 -9.13 74.00 -30.98 300 250 Peak horizontal
2 7440.00 44.06 50.76 -6.70 74.00 -29.94 400 319 Peak horizontal

TUV Rheinland Taiwan Lid.
58-18, Sec 2. Fenli

No. 45! ., Nex Taipei City 244,

Taiwan(R. 0.C.)

Level (dBuV/m)

12 Date: 2020-09-28
110|
90|
FCC Class B_PK
70| |
50| - 1 2 3
30|
10,
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cn  deg
1 4960.00 47.32 56.45 -9.13 74.00 -26.68 300 113 Peak vertical
2 7440.00 47.72 54.42 -6.70 74.00 -26.28 303 360 Peak vertical
3 9920.00 47.10 50.74 -3.64 74.00 -26.90 300 51 Peak vertical
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Mains Conducted Emission, 150kHz ~ 30MHz

Worst Band

S003ATU0500060

(Line)

(Neutral)

TOV
No.

g Tel

TOVRheinland

Ri
it

6-2172

1000 Fax

21

heinland Taiwan Ltd(New Taipei City Branc
58-19. Sec. 2, F Rd. . I["I}I)‘]\?/“] Dist..

T2

ch).
New Taipei City 244

A

TOVRheinland

qqLevel (dBuV)

TUV Rheinland Taiwan Ltd(New Taipei City Branch
No. 458-19. 2, Fenliao Rd.. Linkou Dist..

c. New Taipei City 244
Tel: 1886-2 4 6-21

1322

Date: 2020-09-29 anLevel (dBuV)

Date: 2020-09-29

70| 70
60l FCC Part15 Class B Conduction(QP) 60| i FCC Part15 Class B Conduction(QP)
T 1| I T1I 1T 1|
50 FCC Part15 Class B Conduction(AV) 50| FCC Part15 Class B Conduction(AV)
| T T T [ | TTTrrr 1|
40] 40|
30 30|
ey
20| 20
10 10
0.15 0.2 0.5 2 10 20 30 015 0.2 05 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Trace: 1 Trace: 1
Read Limit  Over Read Limit  Over
Freq Level Factor Level Line Limit Remark Pol/Phase Note Freq Level Factor Level Line Limit Remark Pol/Phase Note
MHz  dBuV d8  dBuV  dBuV dB MHz  dBuV d8  dBuV  dBuV dB
1 0.427 31.24 10.12 41.36 57.31 -15.95 QP linel 1 09.419 24.00 10.11 34.11 57.47 -23.36 QP neutral
2 0.427 26.05 10.12 36.17 47.31 -11.14 Average linel 2 0.419 14.67 10.11 24.78 47.47 -22.69 Average neutral
3 0.793 20.67 10.14 30.81 56.00 -25.19 QP linel 3 0.846 16.97 10.14 27.11 56.00 -28.89 QP neutral
4 ©.793 15.15 10.14 25.29 46.00 -20.71 Average linel 4 0.846 7.59 10.14 17.73 46.80 -28.27 Average neutral
bt 1.413 19.49 10.15 29.64 56.00 -26.36 QP linel b 1.351 16.62 10.14 26.76 56.00 -29.24 QP neutral
6 1.413 14.19 108.15 24.34 46.00 -21.66 Average linel 6 1.351 6.75 10.14 16.89 46.00 -29.11 Average neutral
Z 3.314 20.59 10.20 30.79 56.00 -25.21 QP linel 7 1.964 16.40 10.16 26.56 56.00 -29.44 QP neutral
8 3.314 13.28 10.20 23.48 46.00 -22.52 Average linel 8 1.964 6.39 10.16 16.55 46.80 -29.45 Average neutral
9 5.242 18.31 10.25 28.56 60.00 -31.44 QP linel 9 2.970 17.01 10.19 27.20 56.00 -28.80 QP neutral
10 5.242 8.57 10.25 18.82 50.00 -31.18 Average linel 10 2.970 7.45 10.19 17.64 46.00 -28.36 Average neutral
1% 16.912 24.39 10.52 34.91 60.00 -25.09 QP linel 13 16.661 25.19 10.53 35.72 60.00 -24.28 QP neutral
12 16.912 14.96 10.52 25.48 50.00 -24.52 Average linel 12 16.661 12.36 10.53 22.89 50.00 -27.11 Average neutral
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Worst Band
S008ACM0500100
(Line) (Neutral)

TUV Rheinland Taiwan Ltd(New Taipei City Branch)
58-19, Sec. 2, Fi

No. 4
:; Tel:+886-21

5 TUV Rheinland Taiwan Ltd(New Taipei City nch).
2, Fenliao Rd., Linkou Dist., New Taipei City 244 No. 458-19, Sec. 2, Fenliao Rd.. Linkou Dist., New Taipei City 244
72-1000 Fax:+886-2172-1322 :: Tel:

+886-2172-1000 Fax: +886-2172-1322

TOVRheinland TOVRheinland
onLevel (dBuV) Date: 11-20-2020 anLevel (dBuV) Date: 11-20-2020
70 70
60 FCC Part15 Class B Conduction(QP) 60 FCC Part15 Class B Conduction(QP)
50l FCC Part15 Class B Conduction(AV) 50 FCC Part15 Class B Conduction(AV)
EEEEEEESEES S SRR S
40| 40
30| 30
20, 20}
10 Y SN PO P R S 1
0) 0)
015 02 05 2 10 20 30 T015 02 0.5 2 10 20 30
Frequency (MHz) Frequency (MHz)
Read Limit  Over Read Limit  Over
Freq Level Factor Level Line Limit Remark Pol/Phase Note Freq Level Factor Level Line Limit Remark Pol/Phase Note
MHz  dBuV d8  dBuV  dBuV dB MHz  dBuV d8  dBuV  dBuV dB
1 0.370 21.63 9.68 31.31 58.51 -27.20 QP linel 1 0.347 25.18 9.67 34.77 59.04 -24.27 QP neutral
2 ©.370 11.89 9.68 20.77 48.51 -27.74 Average linel 2 0.347 17.98 9.67 27.65 49.04 -21.39 Average neutral
3 0.585 15.28 9.68 24.96 56.00 -31.84 QP linel 3 0.597 16.84 9.68 25.72 56.00 -30.28 QP neutral
4 0.585 5.92 9.68 15.60 46.00 -30.40 Average linel 4 0.597 9.40 9.68 19.08 46.00 -26.92 Average neutral
5 0.672 14.22 9.68 23.90 56.00 -32.10 QP linel 5 0.683 16.93 9.69 26.62 56.00 -29.38 QP neutral
6 0.672 3.24 9.68 12.92 46.80 -33.08 Average linel 6 0.683 7.68 9.69 17.37 46.00 -28.63 Average neutral
7 1.223 9.96 9.69 19.65 56.00 -36.35 QP linel Z 1.223 14.59 9.70 24.29 56.00 -31.71 QP neutral
8 1.223 ©0.28 9.69 9.97 46.00 -36.03 Average linel 8 1.223  5.95 9.70 15.65 46.00 -30.35 Average neutral
9 1.887 8.76 9.71 18.41 56.00 -37.59 QP linel 9 1.877 12.38 9.72 22.10 56.00 -33.90 QP neutral
10 1.887 -0.85 9.71 8.86 46.00 -37.14 Average linel 10 1.877 6.26 9.72 15.98 46.00 -30.02 Average neutral
11 2.397 10.13 9.71 19.84 56.00 -36.16 QP linel 13’ 2.397 12.78 9.72 22.50 56.00 -33.50 QP neutral
12 2.397 ©.46 9.71 10.17 46.00 -35.83 Average linel 12 2.397 6.83 9.72 15.75 46.00 -30.25 Average neutral




